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Product No. FGC36S5ECA 
 37754462651S1 
Series 36" gas 
Color stainless 
Market North America 
Wiring Diagram 318047111 
Owner's Guide 318200657 
Installation Instructions 318201463  
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COOK TOP 
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COOK TOP 
 

POS. NO PART NO. DESCRIPTION 
16    318327400 Maintop, stainless 
19    318168014 Pan, burner, medium, black 
19A   318168024 Pan, burner, large, black 
19B   318168004 Pan, burner, small, black 
20 #  318226800 Grate, black, (4) 
22    316213500 Cap, 9.5K burner, black 
22A   318076420 Cap, burner, black, large RF 
22B   318076400 Cap, burner, black, small RR 
23    318242401 Panel, control, black 
43    318196149 Knob, control, black 
46    318077130 Burner Box 
47    318144006 Cord, service 
88    318052804 Gasket, cooktop 
88A   318052803 Gasket, cooktop 
130   318125001 Shield, burner box 
132   3201437 Strain relief 
136   5303935029 Support 
137   5303323138 Screw, 10-24x1/2 
 
*     318163602 Cleaner, stainless steel 
*     5303311532 Screw, 6-32 x 1/4", back 
*     5303323140 Screw, ground, 10-32 x 0.375 
*     5304403558 Screw, 10-16 x 0.250 
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BURNER 
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BURNER 
 

POS. NO PART NO. DESCRIPTION 
1     318177100 Manifold Pipe 
2  #  5303935042 Valve, top burner, 2-position, 9100 BTU 
2A #  318087001 Valve, top burner, 5000 BTU 
2B #  318087040 Valve, top burner, 13000 BTU 
3  #  318232603 Wiring Harness, w/igntr switch 
4  #  318167711 Tube, burner, FR 
5  #  318167708 Tube, burner, FL 
6  #  318167709 Tube, burner, BR 
7  #  318167710 Tube, burner, BL 
8  #  316135701 Module, spark 
10 #  318148001 Burner, top, 9100 BTU, medium LF & LR 
10A#  318148002 Burner, top, 13000 BTU, large RF 
10B#  318148000 Burner, top, 5000 BTU, small RR 
13    318054508 Manifold tube connector, connection, manifold 
14 #  5308007974 Regulator, pressure 
24    318054000 Elbow, fitting 
35    318146301 Bushing 
51    318024201 Bracket, spark module 
72    5303323141 Screw, valve mtg, 1/4-20 x 5/16 
74 #  318148700 Ignitor, top burner 
75    318148800 Clip, electrode 
76 #  318167801 Tube, mixing, medium & large 
76A#  318167800 Tube, mixing, small 
77    318112010 Bracket, burner mtg, medium & large 
77*   5304403558 Screw, 10-16 x 0.250 
77A   318112000 Bracket, burner mtg, small 
77B   318180900 Bracket, burner tube 
 
*  #  318127410 LP Conversion Kit 
*     08011955 Screw, 10-24 x 0.375, square drive 
*     5303311532 Screw, 6-32 x 1/4", back 
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WIRING DIAGRAM 
 

 
 


